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ITEM PART # QTY. DESCRIPTION

0C5728 MSSEMBLY, CRANKCASE HOUSING WITH 57 0C2976 12 SCREW HHFC M8-1.25 X 65
SLEEVE 58 086516 2 VALVE, EXHAUST
0C3008 1 SEAL, 38 LD. CRANKSHAFT &8 002229 2 VALVE, INTAKE
0903588 8 SCREW, TAPTITE M6-1.0 X 12BP 80 083897 4 TAPPET, SOLID
0C5372 1 ASSEMBLY, BREATHER 61 0C2231A 1 ASSEMBLY, HEAD #2 G&S
03005 1 GASKET, BREATHER COVER 62 088396C 4 PUSHROD, 139.6 VERTICAL
0C3003 3 SEPARATOR, OIL. BREATHER 63 002978 2 GASKET, HEAD
002231 1 ASSEMBLY, HEAD #1 G&S 64 043790A 1 BARBED ELBOW 80 3/8NPT X 3/8 LOCKTITE
071983 4 RETAINER, PISTON PIN 20 65 0D4010 1 KIT GASKET
002981 1 ROCKER, COVER NO OIL FILL 66 004011 1 KIT PISTON & RINGS
045761A 4 STUD M8-1.25/10MM X 30 G5 ZINC 67 004012 1 KIT BREATHER ASSEMBLY
005848 2 PISTON, HC 68 0D4013 1 KIT GOVERNOR ASSEMBLY
021533 2 SET, PISTON RING S0MM 69 004014 1 KIT HEAD ASSEMBLY CYLINDER 1
071980 2 PIN PISTON D20 70 0D4014A 1 KIT HEAD ASSEMBLY CYLINDER 2
0D4041 1 ASSEMBLY, CAMSHAFT & GEAR 71 - 0D4015 1 KIT OIL RELIEF
002983 1 SHAFT, GOVERNOR 72 0D4016 1 KIT GEAR COVER
0C2985 1 ROLLER BEARING, GOVERNOR
0D4042 1 ASSEMBLY,GOVERNOR GEAR
0A7811 1 SPOOL, GOVERNOR MACHINED
0c2e77 1 GASKET, CRANK CASE
005943 1 SEAL, OIL PASSAGE
0D4040E 1 ASSEMBLY, CRANKSHAFT HORIZONTAL
DIRECT DRIVE {GT-890)
0D4122E 1 ASSEMBLY, CRANKSHAFT HORIZONTAL
DIRECT DRIVE (GT-760)
002969 2 ASSEMBLY, CONNECTING ROD (GT-990)
0D3105 1 ASSEMBLY, CONNECTING ROD {GT-760}
0D2157 2 SCREW SHC M6-1.0 X 50 G8.8
0C5313 1 SCREEN, OlL. RICKUP
0D4123 1 ASSEMBLY, OiL. PUMP
078699E 2 SLEEVE, SEAMED DOWEL 10 DIA.
0C3011 2 COVER, OIL RELIEF
0C3008 2 SPRING, OIL RELIEF
0C3010 2 BALL, 1/2D OiL RELIEF
093873 Y WASHER, LOCK RIB M6
0C5315 1 GEROTOR, OUTER
05988 1 CLAMP, QIL TUBE
0D1667 1 ARM, GOVERNOR
0C2991 2 E-RING, GOVERNOR ARM
0C2988 1 THRUST WASHER, GOVERNOR
002992 1 BUSHING, GOVERNOR LOWER
0C3971C 1 ASSEMBLY, DIPSTICK WITH HANDLE
005305 1 TUBE, DIPSTICK
003027 1 O-RING, OILCLR
0C3007 1 SEAL, 42 1.D, CRANKSHAFT
0C5731 1 ASSEMBLY, HOUSING COVER WITH SLEEVE
0C3006 9 SCREW, HHFC M10-1.5:X 55
0C8566 8 SCREW HHFC M6-1.0 X 20
093064 1 ASSEMBLY, OIL FILL CAP
0C8808 2 HOOK, LIFTING
0C2982 1 ROCKER, COVERWITH OIL FILL
002979 2 GASKET, VALVE COVER
086515 8 KEEPER, VALVE SPRING
002274 4 RETAINER, VALVE SPRING
0D3867 4 SPRING, VALVE
078672 2 SEAL, VALVE STEM D7
0C5371 4 WASHER, VALVE SPRING
072694 4 STUD, D20 PIVOT BALL
083907 4 ARM, SOLID ROCKER
003998 4 NUT, HEX M8-1.0 GB YELLOW CHROM
002235 2 PLATE, PUSH ROD GUIDE
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73 0C5136A 2 KNOB, AIR CLEANER 134 0D3754 1 ASSEMBLY, GOVERNOR LEVER
74 0C3024 1 COVER, AIRBOX NGILP 135 003742 1 SPRING, GOVERNOR
75 0C3040 1 PRE-CLEANER, 136 008482 1 ASSEMBLY, GOVERNOR ADJUSTER
76 0cs127 1 ELEMENT, AIR CLEANER 137 0D2576 1 SCREW SHC M10-1.5X70 G10.9
7 0C7720 1 MIXER / AIRBOX, ASSEMBLY 138 033469 1 SPACER .22 X .37 X 25CAD PLT
78 002595 4 SCREW SHOULDER (8MM) M6-1.0 X 18 139 0D3743 1 SPRING, GOVERNOR IDLE
78 0D4417 4 WASHER,RUBBER 1/4" X /8" THICK 140 003705 1 ASSEMBLY, GOVERNOR ADJUSTER BRACKET
80 0C3025 i SWITCH, OIL PRESS 141 0062993 1 SEAL, GOVERNOR SHAFT
81 0D3083 1 ASSEMBLY, OiL. DRAIN HOSE
82 0C7282 1 NIPPLE, 3/4"-16 UNF
83 070185 1 FILTER, OIL D 69 X 64 LONG
84 075281 1 SWITCH, THERMAL 284F
85 001085 2 SCREW PPHM M3-0.5X 8
86 043182 2 WASHER LOCK M3
- 87 035461A 2 BARBED STR 1/4NPT X 3/8 WITH VIBRA SEAL
88 040173 4 CLAMP HOSE #5.5 .62 - .62
89 009806 2 HOSE, 3/8" 1.D. X 6" LONG
90 0C3026 i COOLER, OIL
91 009764 4 PLASTITE,1/4-15 X 3/4
92 0C3043 2 GASKET, MANIFOLD / PORT
a3 0C7694 1 MANIFOLD CYLINDER 2
94 0C7693 1 MANIFOLD CYLINDER 1
95 0C3041 2 SLEEVE, RUBBER
96 070008 4 WASHER FLAT M8 S8
97 070006 4 WASHER LOCK M8 SSTL
98 040976 4 SCREW SHC M8-1.25 X 20 G12.9
99 0C3016A 1 PLATE, BACKING GT990 WITH OIL COOL
100 0C1089 23 SCREW TAPTITE M6-1.0X8 YELLOW CHROME
101 085011 1 INSULATOR ASSEMBLY IGNITION
102 6C37258 1 FLYWHEEL ASSEMBLY
103 0C3031 1 FAN, NYLON
104 0C3032 1 PLATE, FAN
105 0A5992 2 WASHER SHAKEPRQOF INT M8 SS
106 051754 2 SCREW HHC M8-1.25X 12 G8.8
107 0C3033 1 WASHER, M24
108 0C3034 1 NUT,HEX M24
108 0C8548 1 SNORKEL, AIR INTAKE
110 0C3022A 1 HOUSING, BLOWER NG COOLER
1M 001431 1 GUARD, FAN
112 045756 4 SCREW TAPTITE M6-1X10 YELLOW CHROME
113 0C8763 4 NUT, GROMMET 14 PLUG
114 0C3036 1 HOSE, BREATHER
115 0CB558 1 CLAMP, MANIFOLD
116 0C8564 1 PLASTITE #12-16X 3/4
17 0C3018 1 WRAPPER, UPPER CYLINDER 1
118 0C3019 1 WRAPPER, LOWER CYLINDER 1
119 0D1142A 1 WRAPPER, LOWER CYLINDER 2
120 0D1143 1 WRAPPER, UPPER CYLINDER 2
121 0668458 2 SCREW TAPTITE M5-0.8 X 8 BP
122 0C3053 1 ASSEMBLY, GROUND WIRE
123 0C3052 2 ASSEMBLY, IGNITION COIL
124 022097 4 WASHER LOCK M6-1/4
125 092079 4 SCREW TAPTITE M6-1.0 X 25 8P
126 0C3017 1 ‘STARTER
127 0D4529 2 SPARKPLUG
128 022129 2 WASHER LOCK M8-5/16
128 061906 2 SCREW HHC M8-1.25 X 85 G8.8
130 082774 1 KEY, WOODRFF 4 X 18D
131 052859 1 NUT HEX LOCK #M10-1.50
132 0C8468 1 SPRING, ANTI-LASH
133 0C3048 1 ROD, GOVERNOR CONTROL
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